
Update: October 21st , 2019

PARTS LIST

AVBL-380KG - VACUUM BLOCK LIFTER
ASSEMBLY DIAGRAM

35

36

9
43

44 45

46

47 48 49

50

51 52 53 54

40

37

1
0

4
2

3
9

CODE POSITION DESCRIPTION

AVBL380 - 001

AVBL380 - 002

AVBL380 - 004

AVBL380 - 003

AVBL380 - 005

AVBL380 - 006

1

2

3

4

6

5

AVBL380 - 007

AVBL380 - 008 8

7

AVBL380 - 009 9

AVBL380 - 010 10

CODE POSITION DESCRIPTION

AVBL380 - 019

AVBL380 - 024

19

24

AVBL380 - 025

AVBL380 - 026 26

25

AVBL380 - 027 27

AVBL380 - 028 28

AVBL380 - 011

AVBL380 - 013

AVBL380 - 012

AVBL380 - 014

AVBL380 - 015

AVBL380 - 016

AVBL380 - 017

AVBL380 - 018

AVBL380 - 029

AVBL380 - 031

AVBL380 - 030

AVBL380 - 032

AVBL380 - 033

AVBL380 - 034

AVBL380 - 035

AVBL380 - 036

11

12

14

13

16

15

17

18

29

30

32

31

34

33

35

36

AVBL380 - 037

AVBL380 - 038 38

37

QTY

AVBL380 - 020 20

AVBL380 - 021 21

AVBL380 - 022 22

AVBL380 - 023 23

AVBL380 - 039

AVBL380 - 040

AVBL380 - 041

AVBL380 - 042

AVBL380 - 043

AVBL380 - 044

40

39

42

41

43

44

AVBL380 - 045

AVBL380 - 046 46

45

AVBL380 - 047 47

Battery Bracket

Elbow male tube Ø10 x 1/4

01

01

01

01

01

01

Hexagon Bolt M6x10

04

Back Cover

Air Hose Ø10x160

Pin

Front Cover

Electric circuit

Hexagon socket countersunk head screw M4x7

Warning Horn

Screen

Electric box

03Connector Male Tube Ø10 x 1/4

Recessed Pan Head Screw M3x10

Slide Valve 1/4" (HSV-08)

Battery 12V-24Ah

Vacuum Pump

Switch On-Off

Countersunk screw M6x20 04

02

01

Recessed Pan Head Screw - M6x10

Handle

Filter

Check Valve 1/4" 01

02

Nylon Nut M8

Washer Ø8

Bracket

Nut M6

Charger Connection

Cotter Pin Washer Ø6

Vacuum Base

Countersunk screw M8x16

Vacuum Pad

Plate Limit

O-ring Seal Ø6

Countersunk screw M6x16

02

Air Outlet valve 1/4 01

AVBL380 - 048 48

AVBL380 - 049 49

Nipples Hexagon long brass tubefit 1/8"x1/4" 01

01

02

07Countersunk screw M4x10

01Vacuum Pump Base

02Recessed Pan Head Screw M4x10

02Vacuum Tank

01Air Hose Ø10x220

Air Hose Ø16 ( 3/8 ) 01

Collar  Ø16 ( 3/8 ) 02

Air Hose Ø10x240 01

01Body

Air Hose Ø10x150

Air Hose Ø4x60

Tees-Brass - 3 Female - Tubefit 1/4

Elbow male tube Ø4 x 1/4

Handle Lock

AVBL380 - 050

AVBL380 - 051

AVBL380 - 052

AVBL380 - 053

AVBL380 - 054

50

52

51

53

54

Tailpiece - female 3/8 x 1/4

Adaptor

QTY

01

01

01

06

04

04

01

06

06

01

04

01

01

06

06

01

01

02

02

01

01

02

01

01

01

01

01


	Page 1

